


Unpacking and Assembling Your Memphis Wood Fired

Convection Grill.
*Grill requires (2) two people for safe assembly*

Please note that during shipping some movement may have taken place, so a complete visual
inspection is required. Be sure to inspect entire grill after removing the protective shipping carton.
Report any damage to your local dealer immediately. Shipping damage is not covered under warranty.
Some surfaces may be sharp so wear gloves when assembling. Do not plug in the grill until it's fully
assembled, the plastic protective film is removed from all stainless steel surfaces, and you're ready to
cook. See: “start up procedure” for more detalils.

Your carton will contain the following:
1- Pre-assembled grill head assembly
2— Large cooking grates
1- Small cooking grate
1- Integrated flavorizer / flame deflector
1- Hardware bag with owner’s manual
1- Right, left, rear & front mounting brackets* (5 total)
1- Prewired Controller assembly

Tools Required
1/4” Socket Wrench
3/8” Open end wrench or socket
Phillips head screw driver

Unpack and Identify Primary Components and Hardware (see “Hardware Kit”)
6- ¥4-20 X 5/8” Bolts
4- #10 Self-tapping screws
2- #8 Self-tapping screws
1 - Power cord
1- Meat Probe
4— Built-1n Leveling Feet

Procedure for Assembly — See Diagrams on the following pages.

*Note: DO NOT discard the front mounting brackets. These components are not
packaging material, and are necessary for proper mounting.

Y,

ﬂl/le%p/iis

VG0974_D




Built-In Grill Island Dimensions

NOTE: Construction codes vary from locality to locality, and from county to county and state to state.
The owner and/or builder are responsible for consulting local, county and state building codes for
securing any necessary building permits before construction.

Centroller cable way is to maintain
both dimensiens D and E threughout
its entire path

The location of the ITC
is forillustration

purpoeses only. The grill

i K ITC control location is equipped with 10

1101200 AC* supply
required within 5 ft. of the

feet of vakle, allowing
it to be mounted in a
variety of leeations,

1 centreller

*European 230V

VGBO001 PRO BUILT-IN VGBOOO2 ELITE BUILT-IN
DIMENSION TOLERANCE DIMENSION TOLERANCE
A | 30.25" +.125" A | 42.625" P
B | 16.75" t.125" 5 | 16.75" *.125"
€ | 23.5" +.25" | 2350 EalE
D| 8" 4. 125" o|a" g
E | 5" +.125" E ] 5" & 125"
F | 3" MIN -9' MAX F | 3"MIN-9 MAX
G [ 6"MIN G | 6" MIN
H | 12" MIN H | 12" MIN
4 | 22 3 1| 22 e
STANDARD STANDARD
K | CABINET HEIGHT K | CABINET HEIGHT

WARNING: The structure, “island”, countertops and adjacent work areas for the built-in grill must be
built from noncombustible materials only.

The Memphis Pro and Efferequire a 110/120 V AC* supply. The ITC is supplied with a 3-prong grounding
plug. To minimize possible shock hazard, the cord must be plugged into a mating 3-prong ground-type
outlet, grounded ta conform with the National Electrical Code, ANSI/NFPA latest edition, Canadian
Electrical Code {CSA) and all local codes and ordinances.

*European units utilize a 230V power supply.

S

VG0974_D

Me%pﬁis




Pro Built-1n Grill Bill Of Materials

ﬂl/le%)p/iis

VG0974_D




Built-In Grill Bill of Materials

ITEM | PART NO. |DESCRIPTION QTY |ITEM |PART NO. |DESCRIPTION QTY

REVERSIBLE

1| veo112 | \ooneriis 1 | 16 | vG2125 | BURN POT 1
PRO HOOD "

2 | V61101 | [lcvry 1 | 17 | vG0917 | 4” CURVED RTD 1

3 | VG0162 | FILL SHIELD 1 | 18 | vG0956 | MEAT PROBE 1
1 RPM AUGER

4| VG991 | 1 Sror 120v) 1 | 19 | vG0911 | 120V POWER CORD | 1
1 RPM AUGER

4| VGO9IIE |\ iror maov) 1 | 19 | VGO0911E | 230V POWER CORD | 1
10-24 X 1/2” PH 8-32 X 1/2” PH SS

5 | DS2186 | orainiess screw | 11| 20 | PSZ334 | gopew 2
REAR SUPPORT CONTROLLER COVER

6 | VG080 | poiert 1 | 21 | veosos | Sie 1

7 | voois | REARACCESS 1 | 22 | VG1920 | CONTROLLER (120V) | 1
PANEL

8 | vcoggy | COMBUSTIONFAN I 5 I 5> | vG1920E | CONTROLLER (230v) | 1
(120V)
COMBUSTION FAN CONTROLLER

8 | VGO9ITE| oy 2 | 23 VG1809 | i TING PLATE 1

BUILT-IN WIRE

9 | DS2187 | SHOULDER BOLT 6 | 24 | VG095 | o\ oc 1
1/4-20 x .625 SS FRONT MOUNTING

10 | DS2311 | ;ee’oit 6 | 25 | veoso7B | i ey 1
RIGHT SUPPORT LEFT SUPPORT

11 | VGO802 | poil o 1 | 26 | ve0803 | Lo et 1
FRONT MOUNTING FLAVORIZER

12 | VGOBOTC| oiite piGHT 1 | 27 | ve04408 | oorvn 1

13 | DS4668 | LEVELING FOOT 4 | 28 | VG4401 | LARGE COOK GRATE | 2

14 | VG1805 | ASH DRAWER 1 | 29 | VG4402 | SMALL COOK GRATE | 1
IGNITER

15 | VS0955 | - iorriDGE (12ovy | T | 30 | VGOISL | PROFINGER GUARD | 1
IGNITER

15 | VS0955 | o oreipGe (2aovy | T | 3L | VG004 | HANDLE ASSEMBLY | 1

VG0974_D

V)

ﬂl/lergzp/iis




Installation Step 1

BEFORE THE UNIT IS INSTALLED INTO THE ISLAND, ASSEMBLY OF SOME COMPONENTS IS
REQUIRED. FOLLOW THE STEPS LISTED BELOW.

REMOVE ITEM 14 FROM THE UNIT

FASTEN ITEMS 11 AND 26 TO THE UNIT USING ITEM 10 (6X).

FASTEN ITEM 6 TO ITEMS 11 AND 26 USING ITEM 5 (2X).

FASTEN ITEM 12 TO ITEM 11 ENSURING THAT ITEM 12 IS BEHIND ITEM 11 USING ITEM 5.

FASTEN ITEM 25 TO ITEM 26 ENSURING THAT ITEM 25 IS BEHIND ITEM 26 USING ITEM 5.
THREAD ITEM 13 INTO THE BOTTOM OF THE UNIT IN FOUR LOCATIONS, THIS STEP IS ONLY TO
BE DONE IF THE GRILL IS GOING TO BE SUPPORTED BY THE LEVELING FEET (ITEM 13) AND
NOT THE SIDE BRACKETS (ITEMS 11 AND 26).

ocouk~rwbdE

REFER TO PAGE 4 FOR ITEM PART NUMBERS, DESCRIPTIONS AND QUANTITIES

ﬂl/le%)p/iis

VG0974_D




Installation Step 2

FOLLOW THE STEPS BELOW TO PROPERLY INSTALL AND FASTEN THE UNIT. THE UNIT CAN BE
SUPPORTED BY EITHER THE SIDE MOUNTING BRACKETS (ITEMS 11 AND 26) OR BY THE FOUR LEV-
ELING FEET (ITEM 13).

1. PLACE THE UNIT INTO THE ISLAND CAVITY, ENSURING THAT ITEMS 12 AND 25 ARE UP TIGHT
AGAINST THE STRUCTURE.

2. SKIP THIS STEP IF GRILL WILL BE SUPPORTED BY THE SIDE BRACKETS (ITEMS 11 AND 26)
ADJUST ITEM 13 (FOUND IN FOUR LOCATIONS IN THE BOTTOM OPENING OF THE UNIT) WITH A
1/4” SOCKET ENSURING THAT THE UNIT IS LEVEL, AND THAT THE SIDE BRACKETS (ITEMS 11
AND 26) COME IN CONTACT WITH THE ISLAND’S COUNTERTOP.

3. MOUNT ITEMS 12 AND 25 TO THE STRUCTURE USING APPROPRIATE FASTENERS FOR THE
STRUCTURE’S MATERIAL.

4. CENTER AND MOUNT ITEM 23 OVER THE CONTROLLER CABLE WAY USING FASTENERS
APPROPRIATE FOR THE STRUCTURE’S MATERIAL.

5. FEED ITEM 19 INTO THE CONTROLLER CABLE WAY AND CONNECT TO A PROPER POWER
SUPPLY (SEE PAGE 2)

6. INSERT ITEM 22 INTO ITEM 23, ITEM 22 IS TO BE INSTALLED WITH THE POWER CORD

CONNECTION FACING DOWN.

ALIGN THE MOUNTING HOLES OF ITEM 21 WITH THE MOUNTING HOLES OF ITEMS 22 AND 23.

8. FASTEN ITEM 21 TO ITEM 23 USING ITEM 20.

~

REFER TO PAGE 4 FOR ITEM PART NUMBERS, DESCRIPTIONS AND QUANTITIES

V)

ﬂl/lergzp/iis

VG0974_D




Installation Step 3

REAR VENTS MUST REMAIN
UNOBSTRUCTED
1 - r
ALLOW CLEARANCE Sy TEE——
FOR CONTROLLER—— -l gy _ | 10T 1
L1 |
[ 1 . |
L1 1T 1 ){ 1
[ 1T 1IN 1T ]
| I\
I
L 1T TANT 1
\—ALLOW CLEARANCE

FOR ASH DRAWER

=

INSERT ITEM 14 BACK INTO THE UNIT

2. INSTALL THE DESIRED COVERINGS ONTO THE ISLAND’S STRUCTURE, ENSURING THAT THERE
IS ENOUGH CLEARANCE FOR THE ASH DRAWER AND CONTROLLER.

3. ENSURE THAT THE REAR VENT HOLES REMAIN UNOBSTRUCTED WHILE USING THE GRILL.

REFER TO PAGE 4 FOR ITEM PART NUMBERS, DESCRIPTIONS AND QUANTITIES

6

Memphis

VG0974_D




Final Assembly

1. INSERT ITEM 27 ONTO THE LEFT AND RIGHT LOWER BRACKETS FOUND INSIDE THE UNIT.
2. INSERT ITEM 28 (2X) ONTO THE FRONT AND REAR SUPPORTS.
3. INSERT ITEM 29 ONTO THE LEFT AND RIGHT UPPER BRACKETS FOUND INSIDE THE UNIT.

REFER TO PAGE 4 FOR ITEM PART NUMBERS, DESCRIPTIONS AND QUANTITIES

Memphis

VG0974_D




Hardware Kit

ITEM NO. | QTY. | PART NUMBER DESCRIPTION
1 1 DS4459 POLY BAG, 9" X 12" X 2
2 2 DS2186 #10 SELF-TAPPING SCREW SS
6 6 DS2311 1/4-20 x .625" SERRATED HEX SCREW
7 1 VG0956 MEAT PROBE
8 2 DS4219 CLEAR ZIP-LOC BAG 5" X 8"
10 1 VG0911 120V POWER CORD*
11 1 VGO0911E |230V POWER CORD*
12 2 DS2334 8-32 x 1/2" SELF-TAPPING SCREW SS
13 4 DS4668 BUILT-IN LEVELING FOOT

VG0974_D

Memphis

O




WNWH N
TYELININ NVL gWOD

WJNWH N
TVALININ NV gWNOD

WNDI N,
IVHELNIN S3UNDA

WONVY N,
TVELININ 430NV

N T
AvO1 NV4 8WOD

WNWH T
avO1 NV aWCD

WJNOI T
avol 43NS

lagram

W+ 3L,
+d1d

D

Spade-End Connectors

W~ Al
-dld

iring

ONY 1,
avol 43ony

W

3dIS 17149

 ————— (N3 SIHL 02
G 3dIM
ADVA didlS

W14
NOILYINSNI
d431N0O

anNI SIHL.E
L9VET | SAM
ADVE dIldls

aN3 SIHL.?
£ NIHL | S3dIM
ADVE didlS

ONO1.8

3dIS 104LNOD

A

JOLOW d3oNV Qi vOd

wl
- 014 Q8vose

SOL,
+ Q14 davoe

Wl
dIUNDI d4VOd

Wl
N¥4 8WOD QdvO4g

Z04.,
TVHLININ Q¥VO8e

WM 231,
TvdInaN 231

WAND XO8,
aNNOYD XO9

WJAND DAl
ANNOYD 23l

Nie) N
avolddvod

w123l

aven o3l

10

VG0974_D




- wod"s|jubsIydwaw-mmm 0922-£88-888
sadioal Apjoam 01 8quIISgns . b
pue %00ga2e4 Uo Sh 81| ‘Ul Ueds wov'ualitpaighbad
w09 speayla||ad

wo9 Bupjowsia|lod

WO S[uBSIyda W MWW
:adi10a4 Buljub auione) unoA Bojg
: i N s|iuBsIydwaw/wod agmnoA :3gn ] NOA
e ¢ U0 03pIA d2ualadxa Bulub siydwaln 1nok 1sod
e e wod's|uBsIydwawy/i#/wod 1smml 1181)IM | UO SN MO||04

s|uBsiydwiaw/woaoogade; :siyduusiy wolj
adioal Apjaam ay) 186 pue yoogadoe4 uo sn ayi

iSO9PIA 10 sadioay buljie siydwan
9]110ARH INO A 3JeyS pue 198UU0)D)

MILERITERLLL
&w&ﬁ%ﬁ






